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KEEAE o .
ARM BED & ITS ACCESSORIES

+i/23&  Common Parts
Fig. #8& 3 — F EHa—F ﬁgﬁ aggl || {|]]]]
8 5, £ Description o [ i i | | |
No. Parts. No. Ref. No. Amt. |5 sl | | i
Req. —'%-‘!—' ' : | |
1 MT 70A0 691 ~ W231704H0T  # X # v t (by7hHsi—) Gasket for top cover vt oo []]] ':
2 MT 70A0 600  W231703H01 + v 7 # /% — ~ Top cover - a 1T 10I0I0] | | i
3 M9 1117002 B 503844HO1 ¥ 3  ~ 11 64{40)x13 Screw 11/ 64(40)x 13 13 10I0[0] | | Ll
4 MT 70A0 880  W343993H01 1% = Arm side cover | 1 |00IO i
5 MT 70A0 691  W343992H01  # 2 4 v b (HE) ~ Gasket for side cover 1_[oloIo | I
6 MF 20A0 135 P 674006X01 @ £ T Oil check window 1 JOloIO | '
7 M9 1900 080  W50137£4H01 & 4 #& $19 Rubber plug ¢19 1 Jololo }
8 MS 0881 0B0  W50294ZH01 = L4 4 ¢8.8 Rubber plug ¢8.8 - 210|010 | |
9 MT 70A2 691  WA4B4230HO01 # X # v + (#%) Gasket 1_|0l0I0 [
10 MT 70A1 742  WA484228HO1 @ i3 Cover plate 1 _[0l0I0] | | | |
11 MT 70A0 844 W484229H01 F B $ 4 (LZ-720) ﬁ' Feed length indicating plate 1 O [ i
MT 80A0 844  WA484814HO1 F B 8 48 (LZ-780)(LZ-790) Feed length indicating plate 1 oot + 111 11
12 M9 1113 003  W501866H01 A % =+ < 11/64{40)x4 Screw 11 64(40)x4 4 1000 11111111
13 M9 1117002 B503842H0T ¥ 3  » 11/64(40)x13 Screw 11/64(40)x13 4 Jo[OlIof | | L B
14 M9 0621 053 S656111°H02Z /% % ®= & M6 Spring washer M6 2_Jololo] | | !
16~ MT 40A0 150  W468706H01 % T () Leg ===l 2 |9|OIO [ !
16 M9 0922 002  WA464016HO1 F  # & 9/64(40)x8 Screw 9,64{40)x8 R I =) (e)[e) L Pl |
17 M9 0401 053 S 56112°HO3 /x % &= & Spring washer il [e)[e){e] ! ,
18 M9 0409 0560 S 66213H021 = # * & & Washer - 1 _[Ol0[O g
19 MT B0A0 477 ~ WA472563H01 R + v X — Stoper = 1 0[O0 [ ] ]|
20 M9 0903 002 B 509065H01 3 % & O 64(40)x65 Screw 9 64(40)x 6.5 1_|0lo0 00 A O I
21 MF 30A0 478  W502346H01 Rt yi—0 o5 Stopper —_1_|o0lo | | |
22 MT 40A0 742  WA468805H01 = Cover plate v OO TTTTTT
23 MT 70A3691  WA483417HOT  # 2 # 5 F  Gasket ~ 1_jololo] | | ’ !
24 M9 0880 080  WB01320HO1 = 4 & ¢8.8 Rubber plug ¢8.8 4 Joloio] 1 [ | |
25 M9 1110 002  WS500294HOT F =  — 11 64(40)x8 Screw 11/ 64(40)x8 5 Jolojof | | T 1
26 MT 40A0 500  W468807HO1 & A “Plug - 1_|ololo] ] [ T T1
27— MT 40A0 788  W446404H01 B W Bed siide plate B 1 PO TTTTTTTT
28 _MT40A0 101 'WA446405HOT & 4  Needieplate g o et ]
MT 60A0 101 \WA475455H01  $t " Needle plate i Qlol [ ] T11
_ MT 70A0 101 W4B3476HO1 &t ® (k&7 —711R) Needle plate @ 1|0 [ *
29 M9 0604 002  B509070HOT S %  » 332(56)x2.2 Screw 3/32(56)x 2.2 2 jololo] | ]
30  MT 70A0 192  W446407H01 4R /% =+ "~ Spring 1 _Jololol 11 .
31 MT 40A0 470  WA46B708HO1 2 < 1 Slide plate 1 ool [ ] |
901  MT 70E1 470  WA473749G01 2 ~ Y 4 (#8)  Side plate complete - 1 [OlolO . :
32 M9 0915 011  WA483428H01 A M # < 9 64(40)x8  Screw 9 64{40)x8 B i @) [el[e | |
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ARM BED & ITS ACCESSORIES

*E FAESa Common Parts
Fig. B&a-—+¢ Wita—F ’aogg
Y o~
No. Parts. No Ref. No. s - " A Ame. Jes|Fsies
Req MDY
36 MF 20A0 181  WA470269HO1 % = A () Thread guide for pretension L (=](e] () |
37 _MF _10A1 653 WB02171HO1 8B F & (W&H) Tension stud for pretension 1_ ool
38 M9 1101 046 WS01637HO01 ¥ ¥ = + » F (WM¥)11/64(40)x6 Tension regulating nut for pretension 1 0|00 |
38 MF 10A1 245 W502193HO1 F % /< * (M©H) Tension spring for pretension LI (®] (s] (@]
40 MF 10A1 555 W501636H01 &8 ¥ m (A8anes) Tension disc for pretension 2 [O0]O .
902 MF 10E0 650 WA450619G02 # & % (M) 75> ia> Pretension complete 101010 ]
41 M9 1116 002 W501400HO1 F  x = 11/64{40)x8 Screw  11/64{40)x8 1 [Ol0]O
42 MF 36A1 180 WA471432H01 % %X @& Thread guide 1 OO0
43 M9 1108 001 B 5O3B46HO1 BAF ik A * £ 11/64{40)x5.5 Set screw  11/64{40)X5.5 1_10[0]O
44 __MF _10A0 180 B 409034H01 % =% & “Thread guide [ (@) () (€] '
45 M9 1501 0B5 P 648001X01 0 4 > 7 §15 O-ring_ S15 1__O[O]O
803 MF 71E0 210 W344977G01 L+ % B & % (M) Thread tension regulator complete 1 |OlO|o
46 M9 1608 046 WA476469HO1T Y ¥ = + v b 1/4(40)x9 Thread tension regulating thumb nut 1_[O]O]O
47 MT BOAO 802 W47B6470H01 B U & X Thumb nut revolution stopper 1_[O|0]C
48 MT 60AO 245 WA473335H01 M $# /< =* Tension spring_ [l (€] [s) (&
43 MT 70A0 556 W4B7137H01 K F W # Tension releasing disc L (e](e][e]
50 MT 70A0 555 W341659H01 & F m Tension disc 1 [O[ojO
51 MT 70A4 740 W4B87140H01 7 T » ¢ Felt 2_[0|O0]O
52 M9 0228 060 WA4B1633H01 % 1L X E » Thread tension releasing pin HEEE
53 MT 70EO 553 WA487136G01 B ¥ # () Thread tension stud 1__|0|0|O
64 MT 70A1 187 W487138H01 % ® Y /7 3 Thread take-up spring 1 |OJOJO
55 MT 70A0 709 WA487139H01 N AT o a.ushjgg_for thread tension regulator 1 OO0
56 M9 1108 001 B 503846H01 Bi7 it X # & 11/64(40)x55 Set screw  11/64(40)X5.5 e [=) (=)
_57 M9 0901 002 W500741H01 ¥  * 2 0/64(40)x4 Screw 9/64{40)x4 T |O[0|O
58 MT 70A0 180 WA484233H01 * =® & Thread guide 1_[0|0]0
59 M9 0911 011 W502316H01 3 W > < 9/64(40)x7.5 Screw 9/64(40)x 7.5 2 [OjOIO
60 M9 1116 002 WS01400HO01 ¥  =# ¥ 11/64{40)x8 Screw  11/64{40)x8 1__|O[O|0
61 M9 0403 050 S 562211H02 = # * = & M4 Washer M4 1000
62 MT 70A1 180  WA4B4226HO1 * =% @& Thread guide 1__[OlO|C
_63 MT 70A0 477 W4B7141HDT X + 5 /¢t — Stopper 1000
64 M9 0601 003 _ WS500833HO1 ¢ % © 3/32(b6)x3.4 Screw 3/32(56)x3.4 1_[QJolo
65 MT 70A2 180 W4B4232HO01 % =% @ Thread guide G EE
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K H /S —B{E
THREAD TAKE-UP COVRE MECHANISM

. # &85  Common Parts

No. Parts. No. Ref. No. " # ® S Amt RIS =
Req NN

66 M9 1215 015 WB01777H01 & © ¥ 7 U 3/16(28)x19 Hinged screw 3/16(28)x 19 1 |OlolO
67 M9 0622 053 WA483414H01 /1 * E & Spring washer 1 JOI0IO
68 M9 0612 050 WA474387HO01 =& & Washer 1_[O[0lO
69 MT 70A0 584 W231707H01 % ¥ 5 /% — Thread take-up cover (2) [ EEE
70 M9 0604 011  W501206H01 A W * U 3/32(56)x4 Screw 3/32(56)x4 4 OO0
P MT 70A2 742 WAB4227HO1T & (75 AF w7 ) (&) Cover plate (Plastic) 1 |O|OI0
904 MT 70E0 684  W344923G01 % B 5 /< — (2)(M) Thread take-up cover(2) completa 1_|O]O[O
72 M9 0908 003 W6502003HO1 A T * o 9/64(40)x5 Screw  9/64(40)x5 1__[C[0l0
73 838  W4B4226H01 X 2 Thread cutting knife 1 OO0
74 MT J0A1 6584 W231706HC1 X 7 5 /% — (I Thread take-up cover (1) 1 [O[0]O
75 M9 0501 001  WBO0058BHC1 _ BF vk A7 (4 ABKM) 9/64(40)x3.7 __ Set screw 9/64(40)x3.7 (knife adjust) )=
76 M9 0901 046  WB500307HC1 _ F v F(AAMEM) 9/64(40)x2.5 Nut _ 9/64{40)x 2.5 (knife adjust) [l (@@=
77 M9 0906 O11 B 509269HC1 AmIU(/ARHAR) 9/64(40)x7 Screw  9/64{40)x 7 [ @) (e[
78  MT 70A1 838 WA4B4223HC1 X = Thread cutting knife = EE
79 MT 70A0 830  W231705HCI @ & Face plate [ () (@) [e]
80 MT 70A4 691 W343991HC1  # X ¥ v b Gasket for face plate 1 [0I0]O
905 MT 70E0 830 W343990G01 @™ (M) Face plate complete 1__|0I0|O
81 M9 1103 011 WS502941HC1 A W F o 11/64(40)x7 Screw 11,64{40)x7 [ EEE
83 M3 0501 050 WS5003B4HC1 & & Washer [l &) ®)[E
84 M9 1207 002 WA4B1723HC1 ¥ = < 3/16(28)x8 Screw 3/16(28)x8 & EE
~ 85 MF 40AD 352 WA75495HCT B - Collar &5 E
86 M9 1206 002 WA4B98BBOHC1 ¥ = o 3716(28)x22 Screw 3 16(28)x22 1 [oloic

|
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T BAER
UPPER SHAFT MECHANISM

®m ##2%%  Common Parts
Eia. & P — 1 % lo|oje
¢ % ¥ =y 3 : @ B 2 Description g pd
No. Parts. No. Ref. No Amt. o frlry ‘
Req. - -
91 M9 1261 003 W484239H01 A F O F ¥ 1/4{40x12 Screw 1/4(40)x12 1 o0
92 M9 1606 001 B 504016HO01 &@F o ak £ 3 & 1/4(40)x7 Set screw 1/4{40)x7 1 |OI0|0
93 M9 0501 064 S 584412H04 =7 > 2F > B5X28AV Spring pin 5 x2B8AV 1 0|00 |
94 MT 70A0 383 W484238H01 P = P Crank 1 0|00 .
95 MT 70A0 456 ] & B6204LLBNR Ball bearing 6204LLBNR 2 OO0 |
906 MT 70E0 383 WA484237G01 2 5 ¥ % (M) Crank complete 1 [0|O
96 MT 70A0 230 W343996H01 L [7] Upper shaft 1 OO0
907 MT 70E0 230 W343995G01 L & (#) Upper shaft compete 1 [@][e]
97 M9 1602 001 W500036HO1 B+ a2 32 1/4(40)x4 Set screw 1/4{40)x 4 12 |O|O|O
ag MT 70A1 146 WA483415H01 8 4 ) Qil shelter L [¢] (8] [e]
a9 MT 70A0 683 W4B4240H01 N R X W E O(LZ-720H) Spiral gear 1 |O
MT BOAO 235 W484815H01 7 # = L (LZ-7BOH) Waorm 1 ()
110 MT 70A2 146 WA483488HO1 F LT %Y 1|00
111 M3 0912 001  W483489H01 E X % < 9/64{40)x12.5 2 000
99 MT 85A0 235 W487106H01 v * — L (LZ-790M) 1 ]
100 MT 70A1 456 ) & 6004LLBNR Ball bearing [ EEE
101 M8 1503 007 W501212H01 #ERENMLFEF 2 15/64(28)x10.5 Screw 15/64(28)x10.5 1 Qo0
102 ™9 1504 002 B 508963H01 ¥ * ~ 15/64(2B)x10 Screw 15/64(28)x 10 4 10|olo
103 MT 70A0 767 P 980006X01 EEANLEFE (E) Timing belt pulley (upper) 1 JOO|O
104 M9 1502 002 W500509H01 * 2. 15/64{28%x12 Screw 15/64(28)x12 2 |O]OIO
105 MT 70A0 682 W343997H02 7 — 1 — (LZ-7201) Balance wheel complete (LZ-720) 1 |0
MT BOAD 682 W343998H02 7 — Y} — (LZ-7B0H)(LZ-790/M) Balance wheel complete (LZ-780) 1 Q0
107 M9 2201 003 W461726H01 # F == 2 11/32(28)x10 Screw 11/32(28)x 10 1 |010]O
108 MT 70A0 523 P 980008X01 - IR S [P = Timing belt 1 QOO
109  MT 70A0 768 P 980007X01 BRA<NLEF®E (T) Timing belt pulley (under) 1 OO0
B |
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K, SHEEEHBILR
THREAD TAKE-UP LEVER & NEEDLE BAR ROCKING MECHANISM

R #ﬁ Common Pan?

F Baa-F Ha-F % | lolo
il = 2 s — o (2182
No. arts. No Ref No. e ﬁ N ,:!
116 M9 0911 011 WB02316H01 # W * ¥ 9/84{40)x7.5 Screw  9/64(40)x7.5 2 OO0
117 __MT 70A0 601  W48B4235H01 B & (X#H) Thread take-up lever fitting plate 101010
118 MT 70A0 582 P 978001X01 X i Thread take-up lever 1 OO
119  MT 70E1 454  W484234G01 X ¥ W {t # Thread take-yp lever setting pin 1 00O
808 MT 70E0 582 P 978000X01 % (M) Thread take-up lever complete 10|00
120 MT 70EOQ 772 P 959001X01  #tH% 12 o (#) (=~Fr<71)>7) Needle bearing 1 OJOIO
121 MT 70A0 861 P 951000X01 §tz5-20vF Needle bar connecting crank rod | (@) (&) (®)
122 MT 70A0 476  WA4B4236H01 A ~ — ¥ Spacer 10109

123 M9 1117 002 B 503844H01 ¥  * o 11/64(40)x13 Screw _ 11/64{40)x 13 _2_|0loo |
124  MT 70A0 667  WAB4247HO1 §tEF+EAA Needle bar connecting stud guide =t

1 OlO

_126 MT 70A0 669  WA484217H01 _ stiEBi#h~ 5 v Needle bar rocking shaft bushing 2__|OIOIO
127 M9 1118 002 B 509061H01 ¥ = 2 11/64(40)x 10 Screw  11/64(40)x10 2 |0loJO
*128 M9 0507 050 WA4B4249H01 = & Washer 2 Q0|0
129  MT 70AD 662 WA4B424BHO1 $t70v FEAA Needle bar_connecting link_guide 10O
130 MN 10A0 740 WS500499H01 7 =T i b Felt 1 IciolO
131 M9 1516 001  W500006H01 =i ik X 15/64(28)%13 Set screw  15/64(28)x 13 2_ |0jOIO
132 MT 70AD 420 WA484250401 ¥ % @& (BEr) Needle bar frame stopper 1 0Jolo
133 M9 0400 085 S648001402 0 Y > 7 4P O-ring 4P 2 |OJOJO
135 MF 10E1 148  W468715-01  E ® Oil_braid [ (e] (&) (@]
136 M9 0602 002 W501567401 ¥ = 2 3/32(58)x3 Screw  3/32(56)x3 1__olo]jO
137 M9 0815 002  Wa484210401 F F & 1/8(44)x4.6 Screw  1/8(44)x4.5 1__ OO0
138 MT 70A0 181  wWa84245-401 % X A (s1Mel) Thread guide for needle bar 1l (] (s] (e]
139 MT 70AD 660  WaB4244HO1 & [ Needle bar 101010
140 MT 70A1 740  W483420H01 7 = & F Felt 1 [0l0]O
141 MT 70A0 665  W4B4246-401 &t # & =+ Needle bar connecting stud LI (@] (e] (@)
142 M9 0909 003 W501901+401 A ¥ = + 0/64{40)x6 Screw _ 9/64(40)x6 101010
143 MT 70A1 420 W484251401 4 %  # (BEE.) Needle bar frame stopper 1 OO0
909 MT 70E0 666  W343999G01 &f # = x (i) Needle bar frame complete 1_lololo
147  MT 70A2 740 WA4B3421H01 7 =< i + Felt 1__Jolojo
148 MT 70A0 780 WAB3439HO1 +® I 5 Holder 101010
149 M9 0922 002 WA4B4016H01 ¥ = 2 9/64(40)x8 Screw 9/64{40)x8 LI (©] (@] (o)
150 M9 0302 053 S561121H02 /< * E =& 35 1 [OIOIO

=10~
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FRBRAEME
ZIG-ZAG MOTION MECHANISM

=R #*Aa&  Common Parts
Fig. ®B &3 -} w®#a-—F % lololo
E & & Decription NIRIR
No. Parts. No. Ref. No. Amt. | NN
Req. |~ |
156 M9 0920 002 W501523H01 £ = ~ 9/64(40)%6.5 Screw 9/64{40)%6.5 1 ol
157 _MT 70A1 780 WA472569H01 = ¥ Holder L (] I
168 MT 70A1 454 WA4B3418HO1 &% Set pin 1 |0 [
1689 M9 1109 001 _ W500985H01 8+ o4k X # & 11/64(40)%6.6 Set screw 11/64(40)x6.6 O |
160 MF 10EZ 148 W462979H01 £ * Oil wick for set pin 1 O |
:
163  MT 70A0 843 W4B4220H01 T Bigmpea~s v 2 |Ojolo 4
164 M9 1513 001 B 509080H01 88 # = ik X + 15/64(2B)x10 Set screw 15/64{28)x 10 2 00O Il
910 MT 70E0 BB6 W346003G01 F B & © m () Zig-Zag connecting link complete 1 |O ol
166 M9 1603 022 WA4B8547H01 =+ o b 1/4{40)x13 Bolt [ [ (@) |
186 M9 1620 045 W4B2843HO1  F o b 1/4{40)x5 Nut 1/ 4(40)x5 1 of |
166 M9 1604 022 W4B7119H01 =+ v b 1/4{40)x19 Bolt 1 o] |
167 MT 70A1 886 WA4B4260H01 + B & B W -Zag connecting rod 1 olo |
167 MT B5A0 886 WA4B7/114H01 T+ & & B & Zig-Zag connecting rod 1 ol |
168 M9 1606 001 B 504016HO01 387 4k £ 7 = 1/4(40)%7 Set screw 1/4{40)x7 6 |ojoio] |
169 MT 70A0 950 W346007H01 _+ 8 L /v — Zig-Zag width regulating lever 1 [0|0I0] |
170 M9 2402 035 WA4B4269H01 v ¥ = = o 3/B(28)x20 Thumb screw 3/8(28) %X 20 1 [O]olo
171 MT 70A0 910 WA4B84261HO1 1) I Link 1 ololo [
172 M9 1508 001 B 509088H01 =+ -4t 4 + & 15/64(28)x8 Set screw 15/64(28)x8 2 |ololO
173 MT 70A1 833 WA4B4219HO01 T &8 ~ 5 v (&) Zig-Zag motion shaft bushing (rear) 1 [OJOIO |
176 MT 70A2 833  WA4B4218H01 T & 8 £ 7 & (W) Zig-Zag motion shaft bushing (front) 10|00 |
176 M9 1500 086 W468763H01 # 1 L © — & NINGIS5 Oilseal NTN G15 1 [O0 |
178 M9 1117 002 B 503844H01 ¥ * 2~ 11/64(40)x 13 Screw 11/64(40)x13 3 00O
911 MT 70E0 683  W346002H01 » X < @ ® Spiral gear 1
179 MT 70A2 464 WA484252-401 =+ & & “Zig-Zag motion shaft 1 [0
180  MT 70A0 760 W484255-01 @ ™ Eccentric link 1 1O
_ 182 MT 70A0 566 P 980005X01 + B o w F Zig-Zag connecting rod 1 |o
183  MT 70A0 606  W484256H01 X5 & b ik £ 4 Thrust plate cting rod LI (]
184 M9 0919 002 W4865620H01 ¥  * 2 9/4(40)% 6 Screw 9/64(40)x6 3 o
185 MF 10E2 148 W462729H01 & E £ 0/64(40)x6 Oil wick 1 1o

12
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FREERME
ZIG-ZAG MOTION MECHANISM
oo F#@eke  Common Parts
Fig. ®&I2—-F ®Ha-F . i fitt lololo
S £ escription
No. Parts. No. Ref. No. . Amt. 7151
ﬂ_eq_ 5 . | ﬂ
191 M9 1100 085 S 648001F11 oy > Z 1AP11 O-ring 1AP11 1 Q|00
192 MT 70A0 559 W48B426BH01 F B 8 & %% Zig-Zag motion regulating shaft 1 OO0
193 MT 70A0 747 W348006H01 T e = b Frame 1 OO0
194 M8 1504 002 B 508963H01 e s < 15/64(2B)x10 Screw 15/64{28)x10 2 0|00 !
195 MT 70A3 454 W484266H01 3 Shaft 1 Q10O |
195 MT 70A0 487 W484267H01 =G S = Slide biock 1 OlO0O | |
197 M9 1108 001 B 503846H01 kX2 11/64(40X5.5 Set screw 11/64(40)x5.5 2 10010 | ' [ |
198 MF 10E3 148 WB500231HO1 @ E % Oil braid I EEE HEE |
|
]
213 M8 0501 053 S 561121H04 N o E & 1 OO0l ;
I
913 MT 70E0 566 W346004G01 F B o v F () Zig-Zag motion connecting rod complete 1 |00
MT B5EO 566 W344969G01 F B o v F (i) Zig-Zag motion connecting rod complete 1 O
201 MT 40A0 761 W483446H01 B s 8 Eccentric stud 1 |Oj010 |
203 M9 1204 003 B 508978H01 A F F = 3/16(28)x12 Screw 3/16(28)x12 1 OO0 |
206 MT 40A0 740 W468758H01 7 = 1 ¢ Felt 1 [Ololo I H |
i
914 MT 70E0 228 W346005G01 B (#8) Connecting crank complete 1 |0Ol0|O
209 M9 1102 002 W500193H01 = e ¥ 11/64{40)x8.5 Screw 11/64{40)x8.5 1 @) (=)[s) |
210 MF 10E2 148 W462979401 ] E = Qil braid 1 OO |
211 MT 70A1 454 W483418H01 3 Connecting shaft 2 |0J0IO
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ZIG-ZAG MOTION MECHANISM

# A8  Common Pars

Ba Ha— ¢ - l |
) 3—="-F F—=F
" . = s ) Dascription - g '% 'g;
No Parts. No. Ref. No. b 0 P
Req NN
216 M9 0501 064 S 584412H04 R 7~ 7 E > 5x2BAV Spring pin 1 Ol
217 _MT BOAD 454 W484B18HO1 + & # Zig-Zag motion shaft 1 _[ [0 |
[
915 MT BOEO 236 W346020H01 w4 — L& 4 /b Worm wheel complete 1 o] : i
221 MT BOEO 350 W231708G01  # & # 4 (i) Combination cam 1 @] [ 111
916 MT 80E1 350 W346019G01 MEE&HLTEE (R) Combination cam & zig-zag motion shaft complete 1 (@) ' !
222 M9 1222 033 WA4B4821HO] T P> % ¥ 3/16(32)x15 Eccentric screwed pin _ 3/16(32)X 15 1 O | |
223 MT BOAO 772 6062Z TAIARTY T Micro _bearing 2 O |
224 M9 0504 050 S 562131H03 & & M5 Washer M5 2 @)
225 M9 1251 045 B 509177H01 -+ P b 3/16(32)x3 Nut 3/16(32)x3 2 | 10
226 M9 1221 033 WA4B4B20HO1 € - = o 3/16(32)x19 Screwed pin _ 3/16(32)x 19 1 O
227 MT |80A 1 763 W346022H01 ~ A4 7 5 > 2 Bell crank 1 o
228 M9 0404 1061 4x20 F — 1 £ ~ 4x20 Taper pin_4x18 1 o
229 MT[70A0|887 W4B84259H01 + & % B & Zig-Zag driving shaft 1 jOlolo
917 MT B80E0 763  W346021G01 ~7% 2 5 > 5 (i) Bell crank complets 1 o) l

—16—
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ZIG-ZAG MOTION MECHANISM

R
Fig. B&Ha—-F ®H—F Masg ' |
= & B Description P g P |
No. Parts. No. Ref. No. Amt. :-{ ﬂ ﬂ
Req. |
216 M9 0501 064 S 584412H04 27> 7 E > B5X28BAV Spring pin 1 J|C
217 _MT BOAO 454 W48481BHOT ¥+ B ~ Zig-Zag motion shaft 1 olo
1
l |
916 MT 80EO 236 W344963G01 oA —Lm A L (8) Worm wheel complete 1 O |
221 MT BOEO 350 W2315165G01 @ = # 4 (i) Combination cam 1 O
222  MT 85A1 886  WA4B7110H01 F R EDH B (1) 1 (@)
223 MT 85A0 411 WAB7113H0T = % 2 0
224 M9 1205 033 WA487112H01 € -~ % o 3/16(32) 2 @)
225 M9 1251 045 B 509177H01  + P + 3/16(32)x3 Nut 3/16(32)x3 2 (&) |
226 M9 0504 050 S 6562131H03 = & M5 2 O
227 M8 0404 081 4x20 F — 8 E » 4%20 1 ®) (@)
228  MT 70A0 887 WA484259H01 + & & © W 1 0I0ID
229 MT 85A2 886 _WAB7111HO1 ¥ = & ® & (2) 1 O
917 MT 85EQ 886 W344965G01 + B & © W (i) 1 o
230 M9 1507 002 W4B1740F01 ¢ =z <~ 15/64(28)%18 2 s)
231 M9 0601 053 S561121F05 s« F & & 6 2 @)
232 M9 0617 050 S 562111H01 & & 6 2 ol | | :
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PRESSER BAR LIFTING MECHANISM

{!H *ﬁs& Common Parts
Fig. #®&3~F ®#Ha-—F i lololo
5 & & Description ] b
No. Parts. No. Ref. No. Amt. NN~y
qu_ ﬁ - |
231 MT 70A0 720 W4B4275H01 B3 k&R Presser bar lifting pate 1 [O0IO
232 MT 70A5 454 W484277HO1 VIRA I | Connecting pin 1 |OI0|0
233 M9 0506 065 S 592411H06 E ® &£ x & 6 E-typ stop ring 6 1 |OI0I0
234 M9 1219 015 WaB81460H01 B ff # » ¥ 3/16(28)x6.7 Hinged screw 3/16(28)x6.7 2 00|10 '
235 MT 70A1 950 WA484276H01 BT EHLN— (E) Knee lifter lever (laft) 1 10|00 I
236 M9 1507 022 W481459H01 i v r 15/64(2B)x13 Bolt 15/64(28)%x13 3 |O0IO
237 MT 70A1 601 W484282H01 7 1+ i Plate for tension releasing lever 1 JOOIO
238 M9 0935 002 W500294H01 E E 2 9/64(40)x8 Screw 9/64{40)x8 2 0|00
239 M9 0409 050 S 562131H02 I N ¥ E & Washer 2 OI0I0
241 MT 70A1 572  W4B84283HO01 v W & N R Spring 1 (000
242 M9 1601 035 W4B4270H01 Y 7 I Fx ¥ 1/4(24)x45 Thumb screw 1/4{24)x45 1 0|00
243 M9 2402 030 W4B4271F01 % ® F* < 3/8(28)x34 Special screw 3/8(28)x 34 1 Q0|10
244 MF 10A3 691 W500233F01 H X P Gasket 1 210
245  MT 70A0 738 WA484278F01 H = 1% Knee lifter rod 1 OO0
918 MT 70EO 950 W346009G01 #ILrL/<—% (#) Knee lifter lever complete (laft) i lolojo
246 MF 70A1 950 WA481458F01 T b4 L/i—% Knee lifter lever (right) 1 _|OJ0]O |
247 M9 0101 062 W500245F01 E:] ¢ P ~ Snap pin 1 OO0 [
248 MT 70A0 352 W484280F01 5 7 - Collar 1 OI010 3
243 MT 70A0 511 W4B4279+01 & i3 = Knee lifter connecting rod 1 |0|O|O |
918  MT 70E1 950 W346010G01 I E#FL-<—F () Knee lifter lever complete (right) | (e)(e](e]
250 M9 5002 067 B.5 x40 BFC(BX#) 5x40 Pin (BX5x40) 1 O|0|0
251 MF 70A0 572 WA481478F01 Wb % I 2 Spring 1 0|00
252 MT 70A1 192 W346008+01 iR s EY Spring plate LI ()
252 MT BOAOD 192 W34600802 7 I " Spring plate 1 [@][@]
253 M9 1214 015 W502006F01 B ff ¥ * ¥ 3/16(28)x8.3 Hinged screw 3/16(28)x8.3 1 0] [®][e]
254  MT 70A0 220 W484281F01 F % 1 1 x Tension releasing lever 1 [O]J0I0
256  MT 70A5 572 WA483443r01 Y L < % /% & Spring B 1 [0]0|O
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PRESSER BAR LIFTING MECHANISM

Fig. B&EI—F

BR#Hd4a—-F

#%#MS  Common Parts

! Q0|9
5 R . 38 & & Description g‘ E g'-':
o. arts. No. ef. No. Req. |NININ |
261 M9 BOO4 070 S 624001H22 =& B3 7/32 Steel ball 7 32 1 0|0
262 MF 70A0 265 W487020H21 i = & ¥ # Presser bar lifting bracket 1 [OO |
263 MT 70A0 267 W484216H01 WM TiE sy Presser bar bushing 1 DO
264 MT 70A0 262 W4B4272HD1 i T I3 Presser bar 1 |0
MT 80A0 106 WA472547G0D1 # T (#) (LZ-7BO)(LZ-790) Presser foot (LZ-780) {LZ-780) 1
265 MT 70A0 1056 P 974006X01 iF = (#) (LZ-720) Presser foot (LZ-720) 1 |
MT 70A1 106 W483474GD1 % T (kEF—71H) Presser foot 1 y |
266 M9 0851 015 W501007HO1 & ff F & ¥ 1 8(44)x9 Hinged screw 1 8(44)x9 LI (&) (@] (@] l
267 M9 1109 001 W500985H01 B uk A 22 11/64{(40)%X6.6 Setscrew 11/64{40)x6.6 1 OO |
268 MT 70A0 253 W484274H01 k¥ H L Presser bar litting cam lifting 1 slie]
269  MF 70A0 252 W481454H01 # xx + ¥ Presser bar lifting lever 1 OO
270 M9 1108 001 B 503848H01 s> a2 ¥ 1164{40)x5.5 Setscrew 11 64(40)x5.5 1 = [
271 M9 0800 086 P 625001X01  # 4 1L > — A Oil seal 1 8)(®]

-2 .
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REVERSE SEWING MECHANISM
. ﬁg& EBEP&  Common Parts
Fig. ®&a— K L = 8% [l olo
= ipti @
No. Parts. No. Ref. No. ® ) & Bengapian Amt E. g 7
Rea. (N[N
276 M9 0604 060 WB502791HO1 L] (Ex) Pin 1 |O|O]O
277 M9 0903 002 B 509065H01 F * < 9/64{40)x6.5 Screw 9/64{40)x6.5 1 100|0
278 MT 70A2 950  W4B4285H01 B & # L /¥ — Reverse stitching lever 1 Q0|0
279 M9 1502 045 W501883H01 2 2 % b 15/64(28)x4.0 Nut 15/64{28)x4.0 1 Ololo
280 M3 0601 051 W462950H01 & f+ E & B6 Lock washer B6 1 0|00
281 MT 70A0 572 W484286H01 VARE A Spriﬁg 1 @](e][e)]
282 M9 5001 067 W+ (BXE) 5xi14 Spring guide pin (BX5x 14) 1 |OI0J0
283 M9 1506 015 W501246H01 & 1+ F * < 15/64({28)x16 Hinged screw 15/64{28)X 16 1 JO|O|O
284 MT 70A0 321 W484284H01 E ¥ # | Reverse stitching plate 1 e][e][e]
285 M9 1201 010 W501934H01 m 3 2 3/16(28)x7.3 Screw 3/16(28)x7.3 1 [0O]O|O
286 M9 0501 051 S 563122H04 & fF ®E & B5 Look washer B5 1 |O|OlO
287 M9 1202 045 WS500001HO1  + Vi L 3/16(28)x4 Nut 3/16(28)x4 1 OO0
288 MN 15A0 953  W462951H01 Y > 2 (E#IR) Connecting link 1 |O|O|O
289 M9 1502 016  W501570H01 EBEff 4L F = ¥ 15/64(28)x18 Hinged screw 15/64(28)X18 1 |O|O|O
290 MN 15A0 324  W502924H01 & > # B (&) Reverse stitching crank (right) [l [®][e][e)
291 M9 1117 002 B 503844H01 E &+ 2 11/64{40)x13 Screw 11/64(40)x13 1 Olo|O
292 MT 40A1 454  WA468767HO1 # Reverse stitching shaft 10|00
293 MM 11A0 352  W448142HI1 _ H =2 — Collar 1 |[OlO|O
294 M9 1506 001 B 509087HJ1 EJ ik X3P 15/64(28)x7.0 Set screw 15/64(28)x7.0 4 [O]O|O
295 MN 15A0 323 W451018H21 & = @ B (%) Reverse stitching crank (left) 2 |O|0O|O
296 M9 1106 001 B 509266H01 EA7F ik X % 11/64(40)x4.3 Set screw 11/64{40)x4.3 2 |0|0|O
297 MN 15A0 886  W48B0582H01 & s 2 (jEmm) Bell crank 1 JO[OIO
298 M3 0702 060 W460583HD1 L) () Pin 1 [@)[@][@)
299 MF 10E2 148  W462984H01 & £ Qil braid [ [E[E][]
300 MT 40A2 454  W468771H01 & Shaft 1 |O|O|O
301 M9 1519 001 B 509114HO01 B+ L ik X < 15/64(28)x23.5 Set screw 15/64(28)X23.5 (R (e)[e][e]
302 M9 1110 002 W500294H01 ¥ * ¥ 11/64{40)x 8.0 Screw 11/64{40)x8.0 2 (OO0
303 M9 1501 045 B 509260H01 + w F 15/64{28)%3.0 Nut 15/64{28)x3.0 1 |OIOJO
304 MT 70A2 601 W468780H02 £ 18 Base plate cover i |O]O|O
305 M9 1202 001 W500151HO01 S kA3 3/16(28)x6 Set screw 3/16(28)x6 1 OO0
306 MN 15A0 910  W460584H01 & 5= 7 (Vr2) Connecting link 1 {O]O|O
307 M9 0707 063 W501015H01 € > Pin 1 |O|O|O
308 M9 1501 006  WA469557HO1  #% % F % < 15/64(28) Set screw  15/64(28) 1 {000
309 M9 0703 060 W502921H01 E > Pin 1 |0O]OlO
310 M9 1502 045 W501883F01 + -7 F 15/64(28)x4.0 Nut 15/64(28)x4.0 1 O[O0
311 M9 0601 051 W462950H01 @ 1 E £ B6 Lock washer B6 1 OO0
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FEED ROCKING MECHANISM

#@a88&  Common Parts

3]

Fig. &3 —F 3 a-=F B |o|o|e

. - = a 2 Description By “S‘ @ ,i‘.".,l
No. Parts. No. Ref.No. Req. :’ N N
316 MT 70A0 761 W484292K01 Eacentric pin  cc 1 |OIOIO
317 M9 0508 060 W484293F01 Washer 2 [ololo
318 MT 70A0 278 W484289101 Feed rock shaft crank 1 OO0
319 M9 1112 002  W501880r01 11/64(40)x 12 Screw 11/64{40)x12 2 |olojo
320 MT 40A3 750 W468779F01 Bushing 1 10JOlO

MT 70A0 104 W486335F01 (LZ-720 Feed dog (LZ-720) 1 1O
321 ~ MT BOAO 104 WA4B3434F01 (LZ-780)(LZ-790) Feed dog (LZ-780) 1 Olo
MT 70A1 104  WA483482F01 (ki 7 — 7145 Feed dog 110

322 M9 0851 002 W501000HO01 * 1/8{40)x 7 Screw 1/8{40}x7 2 |ojojo
323 MT 70A4 454 W484288HO1 7 Feed rock shaft 1 |O0]O
324 MT 70A1 228 W484287HO01 [ Feed rock shaft crank (right) 1 |Oolojo
325 MT 70A0 287 W484221H01 (45) Feed rock shaft bushing (right) 1 |OIO|O
326 MF 10E2 148 W487099G01 (38) Oil braid 1 |OlO|O
328 MQ 70A0 352 W502332H01 5 Collar 1 01010
330 M9 1502 002 W500509H01 * 15/64(28x 12 Screw 15,64{2B)x12 [ (6] E][e)
331 M9 1203 003 B 509178HO1 + 3 16(28)x 15 Screw 3/16(28)X15 [ (] [@] (@)
332 M9 1601 022 W501987H01 n, 14(24)x15 " Bolt 1.4(24)x15 1 |ojolo
333 M9 1106 002 W501098HO1 * 11/64(40)x 12 Screw 11, 64(40)x12 1 JOIOlO
920 MT 70EO 281  WAa84290G01 [} (#) Feed bar complete 1 |0|O|O
336 M9 1110 002 W500294H01 * 11/64{40)x8 Screw 11/64(40)x8 1 [olclo
337 M9 1505 001 B 509087HO1 =F -4k 4 * & 15 64{2B)X7 Setscrew 15, 64(2B)x7 1 |0|O]O
338 MF 10A0 286  W454875H01 Eywmx vy () Feed rock shaft bushing (left) 1 OO0

—98=—
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LOWER SHAFT & STITCH REGULATOR MECHANISM
oo #%%&  Common Parts

Fig. #8&23-F $iHa—-F % |ojolo
=5 s 2z Description (it b
No. Parts. No. Ref. No. il N[N
Req. |~ -
343 M9 1000 086 W468799H01 4L — 1 GI10 Oil seal G10 11 |O|O|O
344  MT 40A0 451 W46B796HO01 T &8 X # L (%) Lower shaft bushing {left) 110|010
345 M9 1606 001 B 504016HO1 By kX3 1/4{40)x7 Set screw 1/4(40)x7 1 OO0
346 MT 70EO 683 W333520G01 noA N @ OE Spiral gear 1 Q1010
347 MF 10A0 688 W467247HO1 I B 7z Pipe 1 w]je]le]
348 MT 70A0 452 W468793H01 F 8 x % I (F) Lower shaft busing (right) 1 [0](e][e]
349  MT 40A0 760 WA468818BHO1 ] > [ Eccentric link [ &) (s [E]
T 355 MT 40A0 270 WABO410HO1 # o &+ 7 o Push button 1 [Ol0]O
356 MF 30A0 245 W462657H01 A g < 2 Spring 1 QOO
357 M9 0505 065 S 592411HO3 E # i X & E-typ stop ling 1 0|00
921 MT 40EO 306 W339689G01 =yno- FWEE () Feed regulator & connecting rod complete 1 |0|0|O
365 MT 70A0 450 W344921H01 F # Lower shaft LU (=] (e][e)
366 M9 1508 001 B 509088H01 |tk 432 15/64(28)x8 §Et screw 15/64(18)x8 2 |00
367 M9 1506 001 B 509087H01 Mr kA2 15/64(28B)x7 Set screw 15/64{28)x7 1 [8][®][®)]
368 MT 50A1 761 W468786H01 & 4> L] Eccentric pin 1 101010
369 MT 40A0 910 W468785H01 1) > P Connecting link 1 1000
370 M9 0503 065 5 592421H03 E % ik » @ 3 E-typ ling 3 2 000
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LOWER SHAFT & STITCH REGULATOR MECHANISM

#58&  Common Parts

&/

w ® B8 Sleasiifin am. [S212

No. Parts. No. Ref. No. B 0 B O
Req. |N[NIN

376 _MF 40AD 334 WA487012H01 ® & ® Bevel gear 110|010
377 M8 1802 001 W500036H01 TR F - ak X 3 ¥ 1/4{40)x3.2 Set screw  1/4{40)x3.2 4 0|00
378 MT 40A3 833 W468732H01 ~4 Ed 1 Bushing 1 |O]0|O
379 MT 40A4 454 W468801HO1 L] Shaft 1 @] [e][e]
380 MT 40A3 683 W468800H01 /» 2 /N # X Spiral gear 10|00
381 MT 40A3 456 W468790H01 #A 2 Ball bealing 10|00
382 MT 40A1 750 W468792H01 7 v ¥ a Bushing 1 |QI0|O
383 MT 70A1 644 W484206H01 #* 2 @ X Spiral gear 1 |O|0|O
384 M9 5001 063 W461713HI3 % % £ > Special pin 1 |OjO[O
385 MF 10A1 572  W468847HO1 v L # /X 3 Spring 1 |0[0[O
386 MT 40A1 154  WA468819H01 =% A il Guide plate 1 |O[0|O]
387 M8 1108 002 B 509289H01 ¢ + 2 11/64(40)x7 Screw  11/64(40)x7 2 O[O0
388 M9 1606 001 B 504016HO1 BRF kb X 32 1/4(40)x7 Set screw 1/4{40)x7 2 [O|0I0
389 MS 1513 001 B 509060H)1 ERF ik X3S 15/64(28)x10 “Set screw  15/64{28)x 10 1 |0]0]O
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ROTATING HOOK MECHANISM
S8 B & . Common Parts
Fig. #M&a3-—-—F ®#Ha-—F A% [o|o|o i
i ) 7 Description NRIR I
No. Parts. No. Ref. No. Amt. | lale !
Heq_ T ) o |
391 M9 1116 002 W501400H01 F F ¥ 11/64(40)x8 Screw 11/64{40)x8 1 O{0lO
392 MT 70A0 229 W346011HO1 A £ ¢+ A Rotating hook positioner 1 OI0|10
393 M9 1251 030 W500190H01 4 B 3 < 3/16(32)x6.7 Screw 3/16(32)x9.7 1 O[oIO
395 MT 40A1 740 W486324H02 7 I I b Felt 1 O|0l0
396 M9 1503 001 B 508971H01 BB kA P 15/64(28)x4.5 Setscrew 15/54(28)x4.5 64 2 JOlOIO
397 M9 1602 001 W500036H01 Briik A 1/440)x4 Set screw 1/4(40)x4 2 Q|00
398 MF 40A0 332 W487011HO1 & o4 i3 Bevel gear 1 [@)[e][e)
399 MT 40A4 833 W468746H01 h w8 A 4 (8D Hook shaft bushing (front) 1 0|00 |
400 MN 10A0 500 W501275H01 Plug 1 [ololo |
401 M9 0602 010 W500048H01 3/32(b6)x4 Screw 3/32(56)x4 3 [OI0IO ' |
402 MT 40A1 742  W468784H01 Cover 1 |0|0lO | |
403 MT 40A4 691 W468787HO1 Gasket 1__|0lolo |
404 MT 40A3 454 W468740H01 Hook shaft shaft 1 (8] [®](®)] L |
405 M9 1513 001 B 509060H01 @7k % 15/64(28)x10 Setscrew 15/64(28)x10 2 |olojo |
406 M9 1102 005 W468808H01 i 11/64{40)x23.5 Setscrew 11/64(40)x23.5 1 |OlOIO i
407 M9 1104 045 W500079H01 e o 11/64(40)x 3 Nut 11/64(40)x3 1 [@][6][®)] |
408 MF 10A0 352 B 422844H01 » Collar 1 _]OIO|O '
409 MT 40A5 B33 W468742H01 h 28 A 7 (i8) Hook shaft bushing (rear) 1 00O |
410 M9 0801 086 W468802H01 AN - ) Qil seal 1 0|00
411 M9 1103 002 P 975006X01 €= &+ ¥ 11/64{40)x5 Ssrew 11/64(40)x5 1 @) [@][®]
412 MT 70A0 120 P 975029X01 P 4 Rotating hook 1 |0|0lO
413 MT 40A0 123 P 976001X01 R = b Bobbin 1 [@][®](9)
414 MT 70E0 126 P 976013X01  #H E » # — 2 Bobbin case 1 |10I0IO
l
|
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OIL LUBRICATION MECHANISM

®E
Fig. m&Ba—F gwHa—F B |ololo
No. Parts. No. Ref. No. . " ® Russaetan Amt. 'N"'. 2 'Q.
Req. [NIND
421 MF _10E1 148  W4B3423H01 £ (#) 1.26x240 Oil braid 1.26x240 1 [O|OIO
424 M9 0935 002  W500294HO01 ¥ * ¥ 9/64{40)x8 Screw 9/64(40)x8 2 0|0
425 M9 0409 050 S 562131H02 = # # & & Washer 4 |0O]0OjO
428 MT 70A0 731 W484809G01 /¢ 1 7 (#) 0il pipe complete 1 |OlO|O
924 MT 70E0 138 W346014G01  F4r¥>2-547 (i) Oil tank & pipe complete 1 |O|0O]O
430 MT 70A1 731 _ WA462998H01 X ~ ¥ Oil pipe 1 |OJOlO
431 M9 0920 002  WS501523H01 ¥ * ¥ 9/64{40)x6.5 Screw 9/64(40)x6.5 4 |O]0lO
432  MT 70A2 780 W4B84805H01 + W ¥ — Holder 1 OO0
433 MT 70A0 339 W346016G01 @ #H /v — (i) Oil cover complete 1 OO0
434 MT 70A0 783 W346013H01 7 L — 4 (#rFr-2) Oil pump frame 1 0|00
435 MT 70A2 688  WA484801HO1 /¢ 4 Fd Oil pipe N EEE
925 MT 70E0 783 W346012G01 7L —4 47 (8)(K-7¥—-2X) Oil pump fram & pipe complete 11900
436 M9 1203 002 B 509178HO01 * < 3/16(28)x 15 Screw 3/16(28)x 15 2 000
437 M9 1113 003 W501866F01 # F > £ 11/64{40)x4 Screw 11/64(40)x4 2 (OO0
438 M9 1605 031  W484800-01 % % # ) | Bolt 1 OO0
439 M9 1103 001 WB01117H01 T|mF ik 23 2 11/64(40)x3 Set screw 11/ 64{40)x3 2 000
440 MT 70A0 644 W4B4299F01 X <+ # ® Spiral gear 1 |O00O
441  MT 70A0 794 W4B4298-01 # > 7 H Oil pump shaft (N EEE
442 MT 70A0 337 W484802+01 7 A i ¥ Oil filter 1T OO0
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OlL LUBRICATION MECHANISM

) HEBRE Common Parts

Fig. WM& 3 —F H\w#Ha-—F B8# |ololo
= -] k3 Description )kl
No. Parts. No. Ref.No. Amt. |5l
Heq_ | ) )
446  MT 40A1 780 W4B0408HO1 i« I 5 Oil braid holder 1 [OlO]O
447 MT 40A5 688 W468823H01 /¢ Pl 3 Oil pipe 1 {OlO]O
448 M9 0935 002 W500294HO1 S ¥ 9/64(40)x8 Screw 9/64{40)x8 7 __[OlOJO
449  MT 40A0 780 W480407HO1 I 5 Oil braid holder [l [e][e][e)

451  MT 70A0 742  WA484297HJ1 = Cover 1 |ojolo |
452 MT 40A3 688 WA468821HJ1 /% « T Oil pipe 1 Jojolo
453 MS 03A4 572 W501766HJ1 7 L % /% = Spring 1 _[oJ|olo
454  MT 40A4 688 \W468822HO1 /1 1 7 Qil pipe 1 10|00
455 M9 1605 031 W484800HO1 4% = & I + Bolt 11000
456 M9 1104 002 B 503842H01 e < 11/64{40)x4.5 Screw 11/64(40)x4.5 2 lololo
457  MT 70A2 731  WA462831HO1 /% P = Qil pipe 1_ojolo
458  MT 70A3 780 W484295H01 I & Qil braid holder 1 lololo
459 MF 10E2 248  W462985H01 [= £ 2.5¢ Qil braid | (e][e]{e)]
926 MT 70E0 780 \WA484294G01 * n ¥ (#8) Oil braid holder complete L (e][e][e]
460 MT 70A4 780 W444230H01 & I 5 Oil braid holder I [@)[e][e)
461 MF 10A0 740 W502394H02 7 =T 1 + Felt 1_|ololo
462 MM21A0 731  W4B4209H04 ¢ ~{ = QOil pipe 1 _|ololo
463 MT 70A0 146  W344919H01 & B 4 Oil shelter L (e}[e][e]
464 MT 70A3 740 W344918H01 7 =T U F Felt 1 _|0l0]O
465 MT 70A5 780 W483422H01 =+ I 5 Oil braid holder 1 10[0]O
466 M9 1107 002 WB00092HO1 ¢ % ¥ 11/64(40)x5.5 Screw 11/64{40)x5.5 1_|olojo
467 MT 70A6 572 W487100H01 v Ju % /X = 1 10|00
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ACCESSORIES BOX

*H H#iE&&  Common Parts

Fig B&aa—F #Ha-—F B |5lolo
No. Parts. No. Ref. No. * » * Deriptisgs Amt. "t‘?' 'i"“j ?‘,:'

Rea. |N|NIN
476  MF_60A0 749 P 833000X01 f B & % Accessories box 1 O[O0
477 MF 70EQ0 418 _ WA481678G01 I 4 k > ¥ (3) Rubber hinge complete 2 |Ol0|0
478 MF 70A0 419 WA476425H02 B & I L (XR) Vibration preventing rubber (large) 2 [O00
479 MF 70A1 419 W476426H02 B 3E I 4L (1Y) Vibration preventing rubber (small) 2 [OJQO
480 MF 71D0 187 W487138H01 % B /8 = Thread take-up spring 1 [@[ele)
481 M9 0401 041 S 519132H01 A &K F £ M4AEx20 Screw M4.5x20 2 1000
482 M9 0607 050 S 562131H04 E & M6 Washer M6 2 1900
483 MF 10A0 740 W5E02394H02 7 T N } Felt 1 @8]
484 MT 40A0 126 W447008H01 E R Scale 1 OO0
485 M9 0901 035 W464008H01 Wz 2 3 ¥ 9/64{40)x7 Thumb screw 9/64(40)x7 1 [@[e]@]
486 M9 0409 050 S 5662131H02 [E & M4 Washer M6 3 1 [o[e]e]
487 MB 02A1 608 P 842002X01 > T L (1) Screw driver (small) 1 oo
488 MB 02A0 608 P 842003X01 * 2 [\@ ¥ () Screw driver {middle) 1 Qo
489 MT 40A0 123 P 976001X01 R ] > Bobbin 4 00O
490 MT 70A0 128 S 970011HO1 &t SGX1965 #11 Needle SGx1965 #11 4 [O[0)O
491 M9 1519 001 B 509114H01 [ - S 15/64(28)x23.5 1 |0I0|O
492 M9 1501 045 B 509260H01 + b k 15/64(28)x 3.0 1 |OJO|O
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148 S RA 1
ACCESSORIES
@E HBH& C?mmon Parts
Fog Buﬁa‘-‘l'—l" ﬁH:“'I' 1'& ololo
5 . = &a 2 Description amt I f_?_ 9‘:.
No. Parts. No. af. No. Rea. :’ 5 ﬂ
496 MF 40E0 193  W2274B4G01 % i & () Cotton stand complete 1 |O]OJO
497 MT 40EO0 180 P 992007X01 #* # f{+ # Bobbin winder complete 1 OO0
927 MF 20E0 776 W338204G01 ~ L F # ¢ — (M) (BE-2) Belt cover complete (BE-2) 1 |O[O]O
4898 M9 1101 004 WA4B6B10HO1 7 3 7= 1 # ©~ 11/64(a0)x8 Screw 11/64(40)x8 3 (OO0
4989 M9 1103 004 W467868H02Z 7 5 v 1 * ¥ 11/64{40)x13 Screw 11/64(40)x13 3 [O]OIO
500 M9 0802 060 W450263H01 B E 4 £ * Knee lifter lifting rod 110|100
501 M9 2001 002 W478196H01 * *x < 5/16(28)% 10 Screw 5/16(28)x6.5 I EEE
502 M9 7001 062 WA470200H01 & % E & Washer I EEE
603 MF 20A0 723 W478169H01 & E # #4 Knee lifter rock shaft 1 |O|O]JO
“504 MF 20A0 784 W447074H01 ® B 2 F Knee plate bar bracket il EEE
505 M9 2001 031 B 509174HO1 A 88 & J F 5/16(18)x13 Set screw b5/16(18)x 13 2 OO0
506 MF 20A0 728 W449371H01 & " [ Knee plate bar 1 |O|0]JC
TB507 M9 20561 022  WA469723H01 & I F Set screw I EEE
508 M9 2071 045  WA469724H01 7 o F MB Nut 1 (OO0
509 MF 40A0 477 P 993001X01 R F v /% — Stopper 1 [O]OlO
510 MF 40AD 737 P 993000X01 B FE # & Knee plate 1 JOJCIO
511 MF 40AT 737  WA4B2356H01 & L (AR ) Pad for knee plate 1 [OlOlO
512 MF 20A0 729 WA479331H01 E = U /% = Spring I EEE
513 MF 20A0 724 WA77606H01 B £ # L /% — Knee lifter crank I EEE
5§14 M9 16502 045 W472741H01 7 P F 15/64(28) Nut 2 |0OJ0Jo
515 M9 1504 022 W501813H01 & w F 15/64(28)x 25 “Set screw 15/64{28)x25 2 |O|0JO
516 M9 1520 001 B 503980H01 @7 - ik X 3 U 15/64(28)x28.0 Set screw 15/64(28)x 28.0 2 |O]Olo
517 M9 0509 065 S592411HO08 E % i 7 #@ 9 E-type stop ring 9 1 [Ol0lO
518 MT 70AD 139 W115244H01 & ] Oil reservoir 1 [O]O|O
“519 MT 40A5 691  Wa330170H01 7% - ¥ > (&m) Gasket for oil reservoir 1 000
T928 WMT 70E0 139 W341681G06 & W () Oil reservoir complete 1 |OJ0ID
520 MF 60A0 608 W319408H01 F 5 + X — (X) ~ Screw driver (large) 1 [O]0[0
521 MF 60A0 734  W220627H02 E=—JL5H /N — Vinyl covor 1 |O]OlO
522 MT 70A0 156 W4B83432H01 & = 3 Head supporter 1 [O]OlO
523 MF 10EO 149 W227466H01 @& i Oil can 1 OO0
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	Mitsubishi LZ-720; LZ-780; LZ-790-1 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-2 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-3 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-4 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-5 copy
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	Mitsubishi LZ-720; LZ-780; LZ-790-24 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-25 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-26 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-27 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-28 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-29 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-30 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-31 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-32 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-33 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-34 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-35 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-36 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-37 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-38 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-39 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-40 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-41 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-42 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-43 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-44 copy



